
Perris, California
www.emwd.org

Eastern Municipal 
Water District

Comprehensive Annual 
Financial Report
for the Fiscal Year Ended June 30, 2014



 

 

 
 

 

 

EASTERN MUNICIPAL WATER DISTRICT 
 
 

COMPREHENSIVE ANNUAL FINANCIAL REPORT 
 
 
 
 
 
 
 

FOR THE FISCAL YEAR ENDED 

JUNE 30, 2014  
 
 
 
 
 
 
 

PREPARED BY THE FINANCE DEPARTMENT 
 
 
 

 
 

2270 Trumble Road ● Box 8300 ● Perris, CA  92572-8300 ● www.emwd.org



Introductory Section
Water Service

The District’s strategic goal is to provide a safe and reliable 
water supply portfolio that achieves an optimum balance of 
imported, local, and recycled water at a reasonable cost.

Potable Water System
Miles of pipeline .....................2,448
[...]
  Recycled water operations 5,992,372          2.2      5,992,260          2.3      112               0.0
  General and administrative 28,352,049       10.3    28,392,519       10.8    (40,470)        -0.1
  Depreciation and amortization 82,037,529       29.8    77,162,281       29.3    4,875,248    6.3
  Net other postemployment benefits 8,358,000          3.0      11,852,000       4.5      (3,494,000)  -29.5
Total operating expenses 275,494,886     100.0 263,119,556     100.0 12,375,330 4.7

Non-operating expenses:
  Interest - COPs/Revenue Bonds 14,783,498       55.7    15,750,253       61.8    (966,755)      -6.1
  Interest - GO Bonds 1,839,045          6.9      1,933,453          7.6      (94,408)        -4.9
  Interest - other 1,265,303          4.8      1,194,662          4.7      70,641         5.9
  GO bond service fees 57,289               0.2      68,556               0.3      (11,267)        -16.4
  Other expenses 8,618,255          32.4    6,543,446          25.7    2,074,809    31.7
Total non-operating expenses 26,563,390       100.0 25,490,370       100.0 1,073,020    4.2
Total expenses 302,058,276     288,609,926     13,448,350 4.7
Loss before contributions (16,163,579)      (30,501,516)      14,337,937 -47.0

Capital contributions:
  Developer contributions 44,581,002       91.3    19,995,927       65.7    24,585,075 123.0
  Capital grants 4,245,306          8.7      10,450,898       34.3    (6,205,592)  -59.4
Total capital contributions 48,826,308       100.0 30,446,825       100.0 18,379,483 60.4

Change in net position 32,662,729       (54,691)              32,717,420 -59,822.3

Net position at beginning of year 1,517,909,197  1,521,989,940  (4,080,743)  -0.3
Adjustment -                      (4,026,052)        4,026,052    

Net position at end of year 1,550,571,926  1,517,909,197  32,662,729 2.2

2014 2013

 

 

 
 
 
 
 



 
 

 

- 8 - 
 

Changes in Financial Performance of the District 

The Revenue by Source and Expenses by Function charts in the statistical section of this report 
illustrate revenues by source and expenses by function, respectively, for the last ten fiscal 
years.  The following denotes explanations for the major changes between the 2014 and 2013 
fiscal years as shown in the previous table. 
 

 Total revenues – Combined revenues including capital contributions for the fiscal year 
totaled $334.7 million compared to a prior year of $288.6 million.  This is an increase of 
approximately $46.2 million (16.0 percent).  The table on the previous page presents a 
comparison of revenues by major source for the two fiscal years 2014 and 2013. 

 Total expenses – Combined expenses for the fiscal year totaled $302.1 million 
compared to a prior year of $288.6 million.  This is an increase of approximately $13.4 
million (4.7 percent).  The table on the previous page presents a comparison of 
expenses by category for the two fiscal years 2014 and 2013. 

 Water sales – Total domestic and irrigation sales increased approximately $10.3 million. 
This change reflects an increase in tiered water rates and a 6.4 percent increase in acre-
feet sales. 

 Sewer service - Wastewater service charges increased $4.1 million over the previous 
years total to end at $73.1 million. This is primarily attributed to an additional 2,975 
sewer connections and a 2.2 percent rate increase effective July 1, 2013. 

 Connection fees – These revenues increased by a net $9.8 million over the prior year.  
The Board adopted a 16 percent connection fee rate increase effective January 1, 2014.    
Sewer connections were 2,975 compared to the prior year’s 2,550, representing an 
increase of 16.6 percent and water connections were 2,156 compared to the prior year’s 
1,464, representing an increase of 47.3 percent.   

 Interest earnings – The current fiscal year’s interest earnings were lower by $1.3 million 
compared to the prior years, due to an average portfolio balance decline from the 
previous years by $10.9 million, along with yields on investments averaging 0.86 percent 
for the year compared to 0.98 percent for the previous year. 

 Net (decrease) increase in fair value of investments – In accordance with Governmental 
Accounting Standards Board Statement No. 31, the District adjusts the value of 
investments each fiscal year end to reflect fair value.  This adjustment amount was $5.4 
million more than the prior year amount due to a lower weighted average maturity and 
increased security diversity in the investment portfolio in 2014 than in 2013.  

 Purchased water – The $5.4 million increase in expense is primarily due to increased 
demand for water, which resulted in the purchase of 3,901 acre-feet more untreated 
water in 2014 than in 2013. 

 Depreciation and amortization – The District capitalized a net additional $187.6 million of 
depreciable assets over the course of the year, which resulted in the $4.9 million of 
additional expense. 

 Net other postemployment benefits – This amount is determined by an actuarial 
calculation as the annual required contribution plus adjustments.  It includes actual pay-
as-you-go costs for benefits provided to retired employees during the year, plus an 
estimate of the present value of projected benefits earned by current employees.  The 
estimated amount relating to projected benefits decreased $3.5 million, this decrease is 



 
 

 

- 9 - 
 

primarily because the District continues funding future costs with a contribution of $2.7 
million to an irrevocable trust, and the actual premiums were less than the projected 
premiums used in previous actuarial calculation. 

 Interest – certificates of participation/revenue bonds – The $0.97 million net decrease is 
primarily due to a greater amount of interest expense capitalized in the current fiscal 
year compared to the prior year, combined with lower interest rates on variable rate 
debt. 

 Other non-operating expenses – The $2.0 million increase is primarily due to current 
year expense relating to improvements done on customer properties in the Enchanted 
Heights project, funded partly by the SRF loan principal forgiveness program in the 
amount of $4 million. 

 Capital contributions from developers - Facilities built by developers and turned over to 
the District to operate and maintain increased to $44.6 million compared to $20.0 million 
in the previous year, a change of $24.5 million.  This increase mainly relates to 
increased processing of project closures and additional development activity in the 
service area. 

 Capital contributions from grants - The District actively pursues grant funding and 
revenues which vary from year to year.  Major capital grant revenues for fiscal year 2014 
include federal and state of California grants totaling $2.2 million for the Enchanted 
Heights Sewer Infrastructures project, federal grant totaling $0.8 million for the Audie 
Murphy Ranch Pipeline & San Jacinto Reservoir Pump Station, and state grant of $0.5 
million for the Perris II Desalter Well 93.  

 Net position - The financial condition of the District has remained steady for fiscal year 
2014.  The table on page 5 compares the various categories of assets, liabilities, 
deferred outflows of resources and net position for the two fiscal years 2014 and 2013.



 
 

 

- 10 - 
 

Capital Assets 

Net of accumulated depreciation, the District reported capital assets of $2,143.9 million in fiscal 
year 2014 compared to $2,080.4 million in fiscal year 2013. A comparison of this change is 
provided below by major category.  Refer to Note 3 to the basic financial statements for further 
information regarding capital assets. 
 

Capital Assets 
For the Fiscal Years Ended June 30, 2014 and 2013 

 
   Increase/(Decrease) 

 
 

      2014 
 

     2013 
 

      Amount 
% 

Change 
Land  $      45,790,534 $      43,469,609 $       2,320,925 5.3
Tunnel water seepage agreement         1,750,900         1,750,900 - 0.0
Water capacity rights           29,657,807           29,657,807          -  0.0
Water plant, lines and equipment 1,057,834,177 985,110,369 72,723,808 7.4
Sewer plant, lines and equipment 1,602,575,684 1,492,619,061 109,956,623 7.4
Equipment and general facilities      122,429,236      117,522,156      4,907,080 4.2
Construction in progress         217,698,701         262,845,195         (45,146,494) -17.2
    Total capital assets      3,077,737,039      2,932,975,097  144,761,942 4.9
Less accumulated depreciation        (933,823,572)        (852,552,477)         (81,271,095) 9.5
    Net capital assets $ 2,143,913,467 $ 2,080,422,620 $  63,490,847 3.1

 
Significant additions to capital assets include $44.6 million in contributed capital from 
developers.  Most of the contributed assets were water and sewer line additions relating to 
development in the area.  Other additions resulted from the completion and capitalization of 
$150 million construction in progress. 
 
The three largest District projects that were capitalized during the 2014 fiscal year include the 
San Jacinto Valley Regional Water Reclamation Facility (SJRWRF) Expansion to 14 million 
gallons per day (MGD) ($46.5 million): the Menifee/Perris I Desalters Iron and Manganese 
Removal Facility ($21.6 million): and the Perris Water Filtration Plant (PWFP) Reject Recovery 
Facility ($9.9 million). 
 
The San Jacinto Valley Regional Water Reclamation Facility (SJRWRF) Expansion to 14 MGD 
project included the design, construction and upgrade of tertiary treatment facilities and Plant 2 
facilities. The tertiary treatment includes expansion of chlorine contact basin, tertiary effluent 
and utility pump station, filters, etc. The Plant 2 facilities includes new headworks, digesters, 
primary clarifiers, odor scrubber, secondary clarifiers, aeration basins, operations/maintenance 
building, sludge thickeners, upgrade of Plant 1 aeration basins, etc.  After completion of this 
project, SJVRWRF will have firm capacity of 14 MGD based on annual average flows. This 
project was substantially completed as of June 30, 2014, with final work to be completed in 
2015. 
 
The Menifee/Perris I Desalters Iron and Manganese Removal Facility project includes the 
design, construction and upgrades to the existing Menifee/Perris I Desalter Facility and the 
existing well field to allow the facility to operate from 5.2 MGD to ultimate capacity, 8.4 MGD. 
The work comprises construction of an iron and manganese removal treatment plant within the 
District's existing Facility, and construction of chlorination facilities for eleven (11) existing wells 
at ten (10) separate well sites. The facility will use a conventional coagulation/filtration treatment 
process to remove iron and manganese (among various other constituents) from the brackish 



 
 

 

- 11 - 
 

groundwater to acceptable levels to prevent fouling of the downstream reverse osmosis 
membranes, resulting in utilization of the full rated capacity of the Desalters. This project was 
substantially completed as of February 28, 2014, with final work to be completed by December 
31, 2014.   
 
The Perris Water Filtration Plant (PWFP) Reject Recovery Facility project includes the design 
and construction of a Reject Recovery Facility (RRF) to provide a new source of water supply 
and to reduce overall treatment costs. The PWFP membrane treatment process currently 
rejects flow and discharges the untreated concentrated water to the sewer which is further 
treated downstream at the PVRWRF. The PWFP is rated at a capacity of 24 MGD and has the 
ability to treat both Colorado River and State Project source waters. The PWFP is routinely 
operated at 98% recovery, which yields 0.4 MGD of reject flow at current design capacity. The 
RRF captures and treats the reject water using low pressure membrane filtration system and the 
treated effluent water is sent to the head of the plant for further processing. The RRF is 
configured to treat the reject flows up to 1 MGD (ultimate) at 85% recovery. The reject from the 
RRF is approximately 0.06 MGD (initially) which will continue to be discharged to the sewer 
under routine operation.  This project was substantially completed as of June 30, 2014, with 
final work to be completed by October 31, 2014. 
 
The District had $42,441,662 in construction contract commitments as of June 30, 2014.  Refer 
to Note 11 to the basic financial statements for further information regarding these 
commitments. 

Capital Expenses 

During the year, additions to construction in progress totaled approximately $105.0 million.  
Some of the major projects currently underway and where expenses in fiscal year 2014 
exceeded $2.0 million include:  

 Millions 
 San Jacinto Valley RWRF Expansion to 14 MGD $    26.8
 Ten Water and sewer projects between $1,000,000 to $2,000,000 15.4
 Sixty-four water and sewer projects between $100,000 - $500,000 14.4
 Sixteen water and sewer projects between $500,000 - $1,000,000  11.7
 Remaining water and sewer projects with expenses less than $100,000 8.2
 Wine Country Sewer Infrastructure Project 6.4
 Perris Water Filtration Plant Project Recovery Facility 5.5
 Whitewood Gravity Sewer 4.9
 Warm Springs 30-inch Force Main 3.5
 Enchanted Heights Sewer Infrastructure 3.2
 500 KW Solar Photovoltaic Renewable Energy Project 2.8
 San Jacinto/MWD Recycle Water Pond Pump Station 2.2
 $ 105.0

Noncurrent Liabilities 

Noncurrent liabilities consist of debt and other liabilities.  Long-term debt includes advances for 
construction, notes and assessments, revenue bonds, COPs, GO bonds and unamortized 
deferred amounts for premiums/discounts relating to debt issuances.  Other noncurrent liabilities 
include SRF construction advances, advances from developers, settlement payable relating to 
the Soboba Settlement Agreement, other accrued expenses, and compensated absences; net 
other postemployment benefits (OPEB) obligation and the fair value of swap contracts. 



 
 

 

- 12 - 
 

 
The District had a total of $1,041.3 million of outstanding debt and other noncurrent liabilities at 
June 30, 2014, a net increase of $6.0 million or 0.6 percent from the prior year.  Total debt 
increased $16.2 million to $801.9 million due the $43.9 million SRF construction advance for the 
APAD project converting to a loan with repayment beginning December 2013, and scheduled 
debt payments and amortization of discount/premium totaling $27.7 million.  The amount of debt 
and amortizations due within one year total $19.8 million.  To reduce debt service costs, the 
District restructured the variable rate 2008C COPs and refunded the 2008E COP with the 
2014A Refunding Revenue Bonds 
  
Other noncurrent liabilities decreased $10.2 million, mainly due to a net decrease in SRF 
construction advances of $14.5 million and decrease in fair value of the swap contracts of $$1.4 
million. These decreases were offset by $2.1 million increase in net OPEB obligation and $2.7 
million in advances from developers.   
 
The District’s parity COP and Revenue Bond debt has been assigned an AA+, Aa2 and AA 
rating and the subordinate 2014A Refunding Revenue Bonds has been assigned an AA, Aa3, 
and AA- from Fitch Ratings, Moody’s Investors Service, Inc., and Standard & Poor’s Rating 
Services, respectively.    More detailed information about the District’s long-term debt and other 
noncurrent liabilities is presented in Note 5 to the basic financial statements.   
  

Contacting the District’s Financial Management 

This financial report is designed to provide Eastern Municipal Water District’s elected officials, 
citizens, customers, investors and creditors with a general overview of the District’s finances 
and to demonstrate the District’s accountability of the money it receives. If you have any 
questions regarding this report or need additional financial information, please contact the 
District’s Finance Department. 
 



2014 2013
Assets:

Current assets:
  Cash and investments (Note 2) 212,038,291$       214,238,862$        